
'I II 
' ,1 
" :d 

REF. NO. 

61 -

-

Q 

PART 
NUMBER 

45 634 D 

103 025 
102 647 

103 374 
181 340 
103 320 

I 520 

351 325 R9I 
120 302. 

103 905 

356 445 R9i 

351 324 RI 
131 970 
13 I 182 

351 347 R2 
28 322 D 

351 341 RI 
218 442 

103 325 
351 320 RI 

46 4 12 D 

27 618 D 

351 354 RI 
137 130 
351 348 RI 

103 361 
356 196 RI 

I 3.7 130 

351 339 RI 
103 127 

!03 339 
351 340 RI 
103 127 
103 339 

44 102 .H 

45 569 D 
49 069 D 

352 265"R1 

-60 -

ELECTRICAL SYSTEM 
DESCRIPTION SERIAL NUMBER NO. 

. REQ"D 

LIGHTING AND STARTING (Delco-Remy) (Special)- Continued 

GENERATOR, w/RELAY, 46 412 D, ASSEMBLY (WITHOUT PULLEY) 
(DELCO-REMY No. 1101355) 50 I TO I I 5402 I 

NUT, HEX., 5/i6-24NF I 
NUT, HEX., CASTELLATED, i/2-20NF I 
PIN, COTTER, 3/32 X I" - I 
SCREW, CAP, HEX-HD., 5/16-24NF x I 1/8" 2 
WASHER, LOCK, 5/16" 2 

. WASHER, PLAIN, 1/2" I 

HARNESS, CABLE 501 TO 115402 I 
GROMMET, RUBBER, No. 6 2 

KEY, GENERATOR PULLEY HUB (WOODRUFF No. 5, i/8 X 5/8") I 

KNOB, FUSE HOUSING· I 

LEVER, CARBURETOR CHOKE I 
SCREW,· CAP, FIL-HD., CD-PL TO., No. 8-32NF X 1/2" I 
WASHER, LOCK, co-PLTo., No. 8 ' I 

LEVER, ~TARTING SWITCH 501 TO I 
LOOM, SWITCH TO REAR LIGHT CABLE I 

POST, HEADLIGHT 2 
NUT, JAM, HEX., 5/8-1 INC 2 

WASHER, LOCK, 5/811 2 
PULLEY, GENERATOR I 

RELAY; GENERATOR (DELCO-REMY No. 1116766) 501 TO 115402 I 
RING, SWITCH TO REAR LIGHT CABLE LOOM CLAMP 2 

ROD, CHOKE I 
PIN, COTTER, J/J6 X 7/16" I. 

ROD, PULL, STARTING SWITCH 501 TO I .. 

PIN, COTTER, 1/16.x 1/211 I 
ROD, PULL, STARTING SWITCH u'p I 

PIN, COTTER, 1/16 X 7/16 11 I 

SCREW, BATTERY Box, FRONT I 
NUT, WING, l/4-20NC I 
WASHER, PLAIN, 1/4 11 I 

SCREW, BATTERY BOX, REAR I 

NUT, WING, i/4-20NC I 
WASHER, PLAIN, 1/4" I 

SPACER, GENERATOR BRACE (WILL WORK FDR 28 065 D). I 
SPACER, HEADLIGHT 2 
SPACER, REAR LIGHT I 

SWITCH, L-1 GHT I NG, ASSEMBLY (FoR SERVICE PARTS SEE "LIGHTING SWITCH") 501 TO 1151102 I 

.WASHER, MOUNTING, AMMETER CLAMP (ROCHESTER 11000-2/:lC) 2 
,: 




